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Introduction

The information contained within this report is intended to show verification of compliance of the ip. access
PCS 1900 Base Transmitter Station, NBT141G, to the requirements of 47 CFR 2 and 47 CFR 24.

Location Of Testing

All testing was conducted at the premises of BABT, Segensworth Road, Fareham, Hampshire, PO15 5RH.
Radiated Emissions measurements were performed on a 3 metre open area test site (OATS). A complete
site description is on file with the FCC Laboratory Division, Registration Number: 90987. See Annex A.

Test Equipment and Ancillaries Used For Test

No | Instrument/Ancillary Type Manufacturer Serial No. Cal Due

1 Power Supply 6644A Agilent MY40000284 T/U

2 RMS Multimeter 791l Fluke 74970620 27/11/02

3 Spectrum Analyser FSEM Rohde & Schwarz 827285/006 28/12/02

4 Signal Generator ESG-4000A Hewlett Packard GB37040125 12/1/03

5 Signal Generator SWM 02 Rohde & Schwarz 894631/014 3/9/02

6 Signal Generator 2031 Marconi 119628/075 23/2/02

7 | Attenuator 46-20-34 Weinschel AT9195 11/7/02

8 High Pass Filter F-100-4000-5-R Sematron UK Ltd 0012 T/U

9 Attenuator BN745353 Spinner GMBH D59939 23/8/02

10 | Network Analyser 8510A Hewlett Packard 2607A01624 25/8/02

11 | S Parameter Test Set 8514A Hewlett Packard 2615A01567 25/8/02

12 | Signal Generator 8340 Hewlett Packard 2349A00286 23/8/02

13 | Environmental Chamber VMO04/100 Heraeus Vétsch 40608 17/5/02

14 | Frequency Counter 53181A Hewlett Packard KR9120300 27/6/02

15 | Spectrum Analyser 8568B Hewlett Packard 184 01 Mar 03

16 | Quasi-Peak Adaptor 85650A Hewlett Packard 1302 01 Mar 03

17 | RF Preselector 85685A Hewlett Packard 1370 01 Mar 03

18 | Biconical Antenna 94455-1 Ailtech 422 16 Nov 02

19 | Log Periodic Antenna AT1000 Amplifier Research 829 05 Dec 02

20 | Turntable & Controller 1060 Emco 1322 TU

21 | Antenna Mast & Controller 1050 Emco 1321 TU

22 | Computer 310 Hewlett Packard — TU

23 | Printer Think Jet Hewlett Packard — TU

24 | Low Noise Amplifier (8-18GHz) AMF-4E-080180-15-10P | Miteq 2430 TU

25 | Low Noise Amplifier (18-26.5GHz) | AMT26177-33 Avantek 2072 TU

26 | Spectrum Analyser 8562A Hewlett Packard 2141 15 Apr 02

27 | Horn 3115 Emco 2397 26 Jun 02

28 | Horn 2024/20 Flann Microwave 1396 TU
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No | Instrument/Ancillary Type Manufacturer Serial No. Cal Due
29 | Microwave Coaxial Adaptor 20093SF40 Flann Microwave S/N 595 TU

30 | Signal Generator 2031 Marconi 1979 14 Sep 02
31 | Signal Generator 8672A Hewlett Packard 411 22 Dec 02
32 | Signal Generator 8673B Hewlett Packard 953 15 May 03
33 | Transient Limiter 11947A Hewlett Packard 122 09 Aug 02
34 | Three Phase LISN ESH2-75 Rohde & Schwarz 2380 09 Aug 02

Note(s)

1) All items are calibrated annually , except where labelled T/U (Tracebility Unscheduled). These items are calibrated

within the test configurations using calibrated equipment.

2) Throughout the test report the test equipment used for each test is referenced using the number indicated in the

table above (1 to 14).
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The Pico Cell was configured in a test mode to simulate worst case operating conditions. As the unit is self
contained, there are no plug in options as with a normal BTS. Thus, there are no external hardware options
such as duplexors, combiners etc. For conducted tests, the supplied antenna was disconnected to allow for
direct connection to the transmitter output port. The supplied antenna is not replaceable by the user under
normal conditions. It's connection is only accessible by opening the EUT. Under Radiated conditions, the
supplied antenna was connected to the RF port. The EUT was connected to a PC to allow control of the unit
to set the power levels and channel frequencies, which are described in each of the test clauses. The test
modes used were selected to give the worst case results for the applicable test.

Description of Equipment Under Test Configuration

List of Performed Measurements

i) Power Output 47 CFR2.1046, 24.232

ii) Modulation Characteristics 47 CFR2.1047(d)

iii) Occupied Bandwidth 47 CFR2.1049(h), 24.238(b)

iv) Band Edge Measurements 47 CFR24.238(b)

V) Frequency Stability — 47 CFR2.1055, 24.235
Temperature Variations

vi) Frequency Stability — 47 CFR2.1055(d)(1)
Voltage Variations

vii) Radiated Emissions 47 CFR2.1053, 24.238

viii) Conducted Emissions 47 CFR2.1051, 24.238(a)

REPORT NUMBER RG609712 PAGE 5 OF 72



FCC ID: QGGM180TVX

)

B ABT

(

Test Case : Radiated Emissions
Test Date : 6™ June 2002
Rule Parts : 24.238

System Configuration During EMC Testing

The NanoBTS 1900 together with the Power Supply and all associated cabling, was set-up simulating a typical
user installation on the Open Field Test Site, then tested in accordance with the specification.

The NanoBTS 1900 was connected via an Ethernet cable to a PC running a BSC program. A voice call was
set up between 2 mobile phones registered to the NanoBTS 1900.

During Radiated Emission testing the Power Supply was remotely located in the control room. During
Conducted Emission testing the Power Supply was located next to the NanoBTS 1900.

The EUT was functioning correctly during all testing.

Determination of Spurious Emissions Limit

A preliminary profile of the Radiated Electric Field Emissions was obtained by operating the Equipment Under
Test (EUT) on a remotely controlled turntable within a Characterisation Chamber; measurements were taken
at a 3m distance. Measurements of emissions from the EUT were obtained with the Measurement Antenna in
both Horizontal and Vertical Polarisations. The profiling produced a list of the worst case emissions together
with the EUT azimuth and antenna polarisation.

The EUT was then transferred to the Open Field Site and placed on a remotely controlled turntable. Using the
information from the preliminary profiling of the EUT, a search was made in the frequency range 30MHz to
20GHz. The list of worst case emissions was then confirmed or updated under Open Site conditions.
Emission levels were maximised by adjusting the antenna height, antenna polarisation and turntable azimuth.
Emissions levels were then formally measured using a Quasi-Peak Detector which met the CISPR
requirements. The details of the worst case emissions were then recorded and are presented in Table 1.

The Radiated Electric Field Emissions measurements were made using a Hewlett Packard Spectrum
Analyser, Preselector and Quasi-Peak Adaptor in the frequency range 30MHz to 1000MHz and a Hewlett
Packard 8562A Spectrum Analyser in the frequency range 1GHz to 20GHz.

The EUT was connected to a 115V 60Hz supply.

The test was performed in accordance with ANSI C63.4.

The level of the carrier was measured as 121.30dBuV/m. The customer declared the transmit power as
0.2W.

Therefore the limit is 121.30 — (43 + 10log(0.2)) = 121.3 — 43 + 7 = 85.30dBuV/m
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Test Case Radiated Emissions (continued)
Test Date 6" June 2002
Rule Parts 24.238

Equipment Designation : Intentional Radiator.
The EUT met the requirements of 47 CFR Part 15.238 for Radiated Electric Field Emissions.

The emissions were measured at 3m.

Open Field Site Results : The levels of the 2 highest emissions measured in accordance with the specification
are presented in Table 1 below :-

Ertedon, | Pol | vat | aam | tegaiet| ol | Amenna | Pl Syenain | Spestcaion

GHz H/V | cm deg dBuv dB dB dBuv/im dBuv/m

1.970027 H | 171 | 152 92.00 15 27.80 121.30 Carrier

9.991208 117 | 228 46.00 -25.34 38.65 59.31 85.30

11.821000 | V | 132 61 49.83 -23.33 40.04 66.54 85.30
Table 1

The margin between the specification requirements and all other emissions was 25dB or more below the
specification limit.

ABBREVIATIONS FOR ABOVE TABLE

H Horizontal Polarisation \YJ Vertical Polarisation
Pol Polarisation Hgt Height
deg degree Azm Azimuth

Procedure Test Performed in accordance with ANSI C63.4.

S C Hartley, EMC Engineer.
A R Hubbard, EMC Engineer.

Performed by
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PHOTOGRAPHS OF EUT DURING RADIATED EMISSIONS TESTING

Radiated Emissions

Conducted Emissions
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Test Case : RF Output Power
Test Date : 27" May 2002
Rule Parts : 2.1046, 24.232

Measurement Method

Using a spectrum analyser and attenuator(s), the output power of the EUT was measured at the antenna
terminals. The carrier was modulated by its normal GMSK modulation with all time slots active.

The spectrum analyser RBW and VBW were set to 1IMHz and the path loss measured and entered as a
reference level offset.

Results

Maximum Power

Frequency Output Power Path Loss (dB) Result Result
(MHz) (dBm) (dBm) (mW)
1930.2 3.13 20.1 23.23 210.38
1960.0 3.22 20.1 23.32 214.78
1989.8 3.34 20.1 23.44 220.80

Minimum Power

Frequency Output Power Path Loss (dB) Result Result
MHz dBm
( ) ( ) (dBm) (mw)
1930.2 -20.25 20.1 -0.15 0.966
1960.0 -20.26 20.1 -0.16 0.964
1989.8 -20.16 20.1 -0.06 0.986
Limit <100W or <+50dBm
Remarks

EUT complies with CFR 47 2.1046 and 24.232(a). The EUT does not exceed 100W or +50dBm at the
measured frequencies.

Test Equipment Used:
1,2,3,4,7
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Test Case : Modulation Characteristics
Test Date : 27" May 2002
Rule Parts : 2.1047(d)

Description Of Modulation Technigue

The system is designed to meet the PCS requirements as defined in the 3GPP specifications: 3GPP

TS 05:01, TS 05:02 and TS 05:04 are the most relevant. To summarise the system uses time division
multiplexed access (TDMA) to separate eight users on a channel and frequency multiplexing for the up and
down links.

There are 299 channels on a 200kHz raster. The frequency band 1850~1910MHz is allocated to the downlink
and 1930~1990MHz to the uplink. The duplex frequency is 80MHz and the up and down link is offset in time
by three TDMA slots.

The bit rate is 13MHz/48 (=270.833kHz). There are 1250 bits in a frame that contains the eight slots; one of
which is allocated to each user. Therefore each slot is 156.25 bits in length and lasts =577us. To allow control
information to be interleaved amongst the user data there is a larger data unit comprising 26 frames called a
multiframe. The existence of the multiframe and the associated timing allows extra protection against data
corruption by interleaving frames.

The modulation described by TS 05:04 is a differentially encoded scheme where the data are represented by
phase shifts of £172 over a bit period. The modulation scheme implemented is Gaussian filtered minimum shift
keying (GMSK). Minimum shift keying is a special case of frequency shift keying (FSK) with a modulation
index of h=0.5. FSK is a binary modulation scheme with each of the two logical states represented by a
different offset from the nominal carrier frequency.

From the well known equation
h = 2*Fp*Th

where h is the modulation index, Fp is the peak frequency deviation and Tb is the bit period the peak
frequency deviation is shown to be =+67.7kHz.

Minimum shift keying has a relatively wide frequency spectrum. To improve spectral efficiency Gaussian
filtering is applied to modulation source resulting in a sinusoidal, rather than instantaneous, transition between
the two offset frequencies determined by the modulation data and, therefore, a reduced signal bandwidth. The
3dB bandwidth of the Gaussian filter is 81.25kHz.

A complete description of the modulation and filtering is shown on the following page.
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Test Case : Modulation Characteristics (Continued)
Test Date : 27" May 2002
Rule Parts : 2.1047(d)

The differentially encoded modulating data values g (aiD{ —1,+1}) as represented by Dirac pulses excite a
linear filter with impulse response at time t defined by:

g(t) = h(t) * rect(%j

where T is the bit period and the function rect(x) is defined by:

rect(l) -1 for |t| < T
T T 2

rect(%j =0 otherwise

eX -
25°T?

and * means convolution. h(t) is defined by:

O Tem o
where o= _VIn(Z) and BT =03
28T

where B is the 3 dB bandwidth of the filter with impulse response h(t).

The phase of the modulated signal is:
t=iT

)= amh  [od
i -0

where the modulating index h is 1/2 (maximum phase change in radians is W2 per data interval). The time
reference t' = O is the start of the slot.

The modulated RF carrier is expressed as:

x(t') = 1{% . cos(2mfgt'+@(t') + @)

where E is the energy per modulating bit, fg is the centre frequency and ¢q is a random phase and is
constant during one burst
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Marker 1 [T11] RBH 100 kHz RF Att
Ref Lvl 20.71 dBm VBW 300 kHz
40.1 dBm 2.307615 ms SHT 4.7 ms Unit dBm
40.1
20.1 §B Offsét
| A ]
30
e o i propny !
e0f—t Mm] 3 RE
10
1VIEHW 1MA
0
-10
_on \{Il . ."||( 1 1
-30
-40
-50
Center 1.9888 GHz 470 pss
Nate: 27 .MAY.02  13:34:07
Plot (1)
Delta 1 [T11 RBW 100 kHz RF Att 50 dB
Ref Lwvl -24.29 dB VBH 300 kHz
40.1 dBm 577.000000 ps SWT E60 ws Unit dBm
401
20.1 §B Offsét
[ A |
30
- VAR Y YA BYAAY VYTV (SR AW AWSWA \TATAY V)
~7 Ly) v v ALV EELUEL N I R v \Y TRB
10
1VIEU 1MA
]
-10
-20
-30
-40
-50

Center 1 BR8R FH- 66 us~

Nate: 27.MAY.02  13:2B8:52
Plot (2)
Test Equipment Used:
1,3,910

REPORT NUMBER RG609712

PAGE 12 OF 72



FCC ID: QGGM180TVX

Test Case : Occupied Bandwidth
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Measurement Method

)

B ABT

(

The EUT was transmitted at maximum power, modulated with all timeslots active. Using a resolution
bandwidth of 30 kHz and a video bandwidth of 100 kHz, the —26dBc points were established and the emission

bandwidth determined.

The plot below, shows the resultant display from the Spectrum Analyser.

Occupied Bandwidth As Defined By The —26dBc Points

Maximum Power

Delta 1 [T1] RBW 30 kHz RF Att 50 dB
Ref Lvl -0.02 dB VBUW 100 kHz
30.1 dBm 344 68837876 kHz SHT 5 ms Unit dBm
30.1
20.1 @B Dffsgt

-0 HKI\N,J/Mw\F/’\

1VIEUW / \
k-,

I N

-30

-40

-50

-B0

Center 1.396 BHz 100 kHz~

Nate: 27.MAY.02 13:46:10

Test Equipment Used:
1,3,910
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Minimum Power

Delta 1 [T1] RBW 30 kHz RF Att 20 dB
Ref Lvl -0.17 dB VEH 100 kHz
10.1 dBm 344 .68937876 kHz SHT 5 ms Unit dBm
1.1
20.1 §B Offsgt
U /\'—/\-\_/\
-10 / \
-20
1VIEN y \\
-30
7 k\
_40 / \\
-50
-EB0
-70
-80
Center 1.96 BHz 100 kHz/ Span 1 MHz
Nate: 27 .MAY.D2 13:48:22

Test Equipment Used:
1,2,3,4,7
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Test Case Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date 27" May 2002
Rule Parts 2.1049, 24.238(b)

Measurement Method

In accordance with Part 24.238, at least 1% of the 26dB bandwidth was used for the resolution and video
bandwidths up to 1MHz away from the Block Edge. At greater than 1MHz away from block edge, the
resolution and video bandwidths were increased to 1MHz.

The reference power and path losses of all channels used for testing in each frequency block were measured.
It was found that there was no variation in the path losses of all channels, thus the worst case reference level
offset was used throughout. Having entered the reference level offset, the limit line was displayed, showing
the —13dBm, (43+10logP), limit.

Below are the Frequency Blocks the EUT was tested against along with the tested channels.

Frequency Block Lower Block Edge Test Upper Block Edge Test
(MHz) Channels/Frequencies Channels/Frequencies
A Channel :512 Channel :585
(1930 — 1945) Frequency : 1930.2MHz Frequency : 1944.8MHz
B Channel :612 Channel :685
(1950 — 1965) Frequency : 1950.2MHz Frequency :1964.8MHz
C Channel :737 Channel :810
(1975 — 1990) Frequency :1975.2MHz Frequency :1989.8MHz
D Channel :587 Channel :610
(1945 — 1950) Frequency :1945.2MHz Frequency :1949.8MHz
E Channel :687 Channel :710
(1965 — 1970) Frequency :1965.2MHz Frequency :1969.8MHz
F Channel :711 Channel :735
(1970 — 1975) Frequency :1970.2MHz Frequency :1974.8MHz

Remarks

The EUT was tested at one channel in from the edge of the Frequency Blocks with the EUT transmitting on full
power with modulation.

The measurement plots are shown on the following pages.
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Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 512, (1930.2MHz)

Block A
1930 — 1945MHz
Marker 1 [T1] RBH 10 kHz RF Att 20 dB
Ref Lwvl -15.13 dBnm VB 30 kHz
30.1 dBm 1.33000000 GHz SHT 50 ms Unit dBm

30.1

20.1 @B Dffs

-

R

-10 i [
01 —13] dBm

-0 / \\

-30

_md,,, MMMMWWWJ RWW

-50

-B0

Center 1.93 BHz 200 kHz~ Span 2 MHz

Nate: 27.MAY.02 14:35:25

Remarks

All emissions are below —13dBm up to 1IMHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 585, (1944.8MHz)

Block A
1930 — 1945MHz

Marker 1 [T1] REW 10 kHz RF Att 20 dB
Ref Lvl -14.38 dBm VBN 30 kHz
30.1 dBm 1.94500641 GHz SWT 50 ms Unit dBm

o 20.1 §iB Offsgt
. =1
| A
20 prhe

/1

]
01 -13| dBn Y

iZ I

-40 JJ,' ‘ll'h
B0 MMMWW WWMM
-EB0
Center 1.3448 GHz 200 kHz~ Span 2 MHz
Nate: 27.MAY.02  14:37:52

Remarks

All emissions are below —13dBm up to 1IMHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 612, (1950.2MHz)

Block B
1950 — 1965MHz
Marker 1 [T1] RBH 10 kHz RF Att 20 dB
Ref Lwvl -14.07 dBm VB 30 kHz
30.1 dBm 1.35000000 GHz SHT 50 ms Unit dBm

30.1

20.1 @B Dffs
20 i}wfkwﬁx
/ \ 1MA

-10

01 -13| dBm f 1
-20 r/ \\
-30

-50

-

-B0

Center 1.395 BHz 200 kHz~ Span 2 MHz

Nate: 27.MAY.02 14:33:51

Remarks

All emissions are below —13dBm up to 1MHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 685, (1964.8MHz)

Block B
1950 — 1965MHz
Marker 1 [T1] REW 10 kHz RF Att 20 dB
Ref Lvl -14.90 dBm VBN 30 kHz
30.1 dBm 1.98600000 GHz SWT 50 ms Unit dBm
o 20.1 §iB Offsgt
. =1
| A
o0 //
10 / \
0
/ \ 1MA
-10
I \

01 -13| dBm 7

1

iZ N

Loptoston Wi,

-50

-B0

Center 1.365 GHz 200 kHz~ Span 2 MHz

Nate: 27.MAY.02  14:41:23

Remarks

All emissions are below —13dBm up to 1IMHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 737, (1975.2MHz)

Block C
1975 — 1990MHz
Marker 1 [T1] RBH 10 kHz RF Att 20 dB
Ref Lwvl -14.45 dBm VB 30 kHz
30.1 dBm 1.97493593 GHz SHT 50 ms Unit dBm

30.1

20.1 §iB Offs
20 /J ‘\
K \ 1MA

_m—m -13[ dBm 1] 1\
i \
-30 }/ \

WWW}“’J ‘\.UMM

-850 [T

-

-B0

Center 1.375 GHz 200 kHz~ Span 2 MHz

Nate: 27.MAY.02  14:43:10

Remarks

All emissions are below —13dBm up to 1IMHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 810, (1989.8MHz)

Block C
1975 — 1990MHz
Marker 1 [T1] REW 10 kHz RF Att 20 dB
Ref Lvl -14.13 dBn VBN 30 kHz
30.1 dBm 1.99000401 GHz SWT 50 ms Unit dBm
o 20.1 §iB Offsgt
. =1
| A
2D r.Y ]

[ ]

01 -13| dBm I L

-20

[ \

-40 uf' \\1‘
hpngifhe etk 4 s L TR PP
-50
-EB0
Center 1.3838 GHz 200 kHz~ Span 2 MHz
Nate: 27.MAY.02 14:46:43

Remarks

All emissions are below —13dBm up to 1IMHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 587, (1945.2MHz)

Block D
1945 — 1950MHz
Marker 1 [T1] RBH 10 kHz RF Att 20 dB
Ref Lwvl -13.93 dBnm VB 30 kHz
30.1 dBm 1.94493593 GHz SHT 50 ms Unit dBm

30.1

20.1 @B Dffs

m /1
\
/ \ 1MA

01 -13| dBm 1

iZ AR

-

-40 v;H W\N
I AT s o 1 s A farterd
-EB0
Center 1.345 GHz 200 kHz~ Span 2 MHz
Nate: 27.MAY.02  14:50:31

Remarks

All emissions are below —13dBm up to 1MHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 610, (1949.8MHz)

Block D
1945 — 1950MHz
Marker 1 [T1] RBH 10 kHz RF Att 20 dB
Ref Lwvl -14.28 dBnm VB 30 kHz
30.1 dBm 1.35001202 GHz SHT 50 ms Unit dBm

30.1

20.1 §B Offs
. /" “\
10

/ \ 1MA
-10

{

!
01 -13| dBn i
-20 / \
-30

-50

-

-B0

Center 1.395 BHz 200 kHz~ Span 2 MHz

Nate: 27.MAY.02  14:52:17

Remarks

All emissions are below —13dBm up to 1MHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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FCC ID: QGGM180TVX A
w

Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 687, (1965.2MHz)

Block E
1965 — 1970MHz
Marker 1 [T1] RBH 10 kHz RF Att 20 dB
Ref Lwvl -14.74 dBm VB 30 kHz
30.1 dBm 1.396500401 GHz SHT 50 ms Unit dBm

30.1

20.1 @B Dffs

-

T

-10

01 -13| dBm ] }
-20 f/ \R
-30

N wwwm*’f \“WM

_ e fyas A

-B0

Center 1.365 GHz 200 kHz~ Span 2 MHz

Nate: 27.MAY.02  14:584:17

Remarks

All emissions are below —13dBm up to 1IMHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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FCC ID: QGGM180TVX A
w

Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 710, (1969.8MHz)

Block E
1965 — 1970MHz
Marker 1 [T1] RBH 10 kHz RF Att 20 dB
Ref Lwvl -14.32 dBnm VB 30 kHz
30.1 dBm 1.897001202 GHz SHT 50 ms Unit dBm

30.1

20.1 {iB Offs
o0 ({L," \
10

/ \ 1MA
-10

[

)
01 -13[ dBn
/
20
-30 / \\

N MW“’A \“’wwm

B0 fum

-

-B0

Center 1.97 BHz 200 kHz~ Span 2 MHz

Nate: 27.MAY.02 14:56:46

Remarks

All emissions are below —13dBm up to 1IMHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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FCC ID: QGGM180TVX A
w

Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 712, (1970.2MHz)

Block F
1970 — 1975MHz
Marker 1 [T1] RBH 10 kHz RF Att 20 dB
Ref Lwvl -14.72 dBm VB 30 kHz
30.1 dBm 1.396835931398 GHz SHT 50 ms Unit dBm

30.1

20.1 {iB Dffs
20 /I" u\
10

/ \ 1MA
-10

]

01 -13| dBm
-20 {/ ﬁ\
-30

N WWW”; \ULWMW

-50

-

-B0

Center 1.3702 GHz 200 kHz~ Span 2 MHz

Nate: 27.MAY.02 14:5B:42

Remarks

All emissions are below —13dBm up to 1IMHz away from the block edge.

Test Equipment Used:
1,2,3,4,7
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FCC ID: QGGM180TVX A
w

Test Case : Spurious Emissions At Antenna Terminals (+/-1MHz)
Test Date : 27" May 2002
Rule Parts : 2.1049, 24.238(b)

Block Edge Measurement With EUT Transmitting on Full Power On Channel 735, (1974.8MHz)

Block F
1970 — 1975MHz
Marker 1 [T1] RBH 10 kHz RF Att 20 dB
Ref Lwvl -13.93 dBnm VB 30 kHz
30.1 dBm 1.97501202 GHz SHT 50 ms Unit dBm

30.1

20.1 §iB Offs
20 //*’_\1\‘
10

{ 11 1MA
-10

[

01 -13[ dBn y I
20
-30 / \

N W‘U"'WL"J{ \“WWM

-E0 i

-

-B0

Center 1.375 GHz 200 kHz~ Span 2 MHz

Nate: 27.MaY.02 15:02:18

Remarks

All emissions are below —13dBm up to 1IMHz away from the block edge.

Test Equipment Used:
1,2,3,4,7

REPORT NUMBER RG609712 PAGE 27 OF 72



FCC ID: QGGM180TVX

)

B ABT

(

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Measurement Method

In accordance with Part 2.1051, the spurious emissions from the antenna terminal were measured. The
transmitter output power was attenuated using a combination of filters and attenuators and the frequency
spectrum investigated from 9kHz to 20 GHz. The EUT was set to transmit on full power with all timeslots
active and minimum power with all timeslots active. The EUT was tested on Bottom, Middle and Top
channels for both power levels. The resolution and video bandwidths were set to 1MHz in accordance with
Part 24.238. The spectrum analyser detector was set to Max Hold.

The maximum path loss across the measurement band was used as the reference level offset to ensure worst
case

In addition, measurements were made up to the 10" harmonic of the fundamental.

Summary Of Results

No emissions were detected within 20 dB of the —13dBm limit.

Remarks
The EUT passed the requirements laid out in 24.238.

The plots on the following pages show the frequency spectrum from 9kHz to 20GHz of the EUT.

Test Equipment Used:
1,3,56,7,8,9,10
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FCC ID: QGGM180TVX

Test Case Spurious Emissions
Test Date 27" May 2002
Rule Parts 2.1051, 24.238(a)

Spurious Emissions (9kHz — 4GHz)
Channel 512, (1930.2MHz) — Maximum Power

Marker 1 [T1] RBH 1 MHz RF Att 20 dB
Ref Lwvl 23.40 dBm VBH 1 MHz
30.5 dBm 1.93186838 GHz SWT 10 ms Unit dBm
30
20.5 §§B Offsgt 1
b
20
10
0
-10
D1 -13] dBm
-20
-30
-40
LS gt APV TR M [T LY AT ST T s T Ty
M”Pmpmhdhndhwﬂ*derN‘
=50
-60
Start 3 kHz 399.3391 MHz~ Stop 4 GHz

Nate: 27.MAY.02 15:33:27

Test Equipment Used:
1,2,3,4,7
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FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (4GHz — 8GHz)
Channel 512, (1930.2MHz) — Maximum Power

Marker 1 [T1] REBN 1 MHz RF Att 0 dB
Ref Lvl -52.78 dBm VB 1 MHz
-7.5 dBm £§.99793593 GHz SHT 23 ns Unit dBm
Y| T .
-0
-3
-40
-50
-E0

-80
-50
-100
Center = ~Y- 00 MHz~ Span 4 GHz
Nate: 27.MAY.02 16:40:28

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

)

B ABT

(

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (8GHz — 12GHz)
Channel 512, (1930.2MHz) — Maximum Power

Marker 1 [T1] RBH 1 MHz RF Att 0 dB

Ref Lvl -63.87 dBm VB 1 MHz

-7 dBm 11.25871743 GHz SUT 23 ms Unit dBm
p—ladelnffeat

= B LA
—20
-30
-40 1MA
-50
-E0 T

-70

-80
-=0
-100
Start 8 RH= 400 MHz~ Stop 12 GHz
Nate: 27.MAY.02 1B6:53:52

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

)

B ABT

(

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (12GHz — 16GHz)
Channel 512, (1930.2MHz) — Maximum Power

Marker 1 [T1] RBM 1 MHz  RF Att 0 ds

Ref Lvl -561.20 dBn VB 1 MHz

-6.8 dBm 15.97595190 GHz SHT 23 ms Unit dBm
Cipl—22 5 Offegdt -
-20
-30
-4D 1HA
-50

-60
WMMWMWWWWWM

-70
-B0
-850
-100
Start 12 [RHZ 400 MHz~ Stop 16 GHz
Nate: 27.MAY.02 17:04:30

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (16GHz — 20GHz)
Channel 512, (1930.2MHz) — Maximum Power

)

B ABT

(

Marker 1 [T1] REH 1 MHz RF Att 0 dB
Ref Lwvl -57.35 dBm VB 1 MHz
-4.5 dBm 1B.68537074 GHz SWT 23 ms Unit dBm
15.5 §iB Offs¢t
~10 [ A ]
01 —13| dBm
-20
-30
1MA
-40
-50
1
oy 1 ™
-70
-80
-=0
-100
Center 1R RH= A00 MHz~ Span 4 GHz
Nate: 27.MAY.02  17:27:01

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

Test Case Spurious Emissions
Test Date 27" May 2002
Rule Parts 2.1051, 24.238(a)

Spurious Emissions (9kHz — 4GHz)
Channel 661, (1960.0MHz) — Maximum Power

Marker 1 [T11] RBW 1 MHz RF Att 20 dB
Ref Lvl 23.55 dBm VBW 1 MHz
30.5 dBm 1.96393244 GHz SHT 10 ms Unit dBm
30
20.8 @B Offsét 1
Y
20
10
0
-10
01 13| dBm
-20
-30
-40
ety ST WP IR e e
[yt nmanfupssrendo )
-EB0
-B0

Center 7 NANANAR CU-

209.9531 MHz-

NDate: 27.MAY .02 15:39:22

Test Equipment Used:
1,2,3,4,7

REPORT NUMBER RG609712
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FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (4GHz — 8GHz)
Channel 661, (1960.0MHz) — Maximum Power

)

B ABT

(

Marker 1 [T1] REH 1 MHz RF Att 0 dB
Ref Lwvl -62.79 dBm VB 1 MHz
-7.5 dBm £.62124248 GHz SWT 23 ms Unit dBm
]| N ST
B o+ LA
-20
-30
40 A
-50
_B0 +
_ 70 pueteiadaggh L g b o) %“W“b“ oMy
-80
-50
-100
Center = 7''— ‘00 MHz~ Span 4 GHz
Nate: 27.MAY.02 1B6:45:58

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12

REPORT NUMBER RG609712

PAGE 35 OF 72



FCC ID: QGGM180TVX

Test Case
Test Date

Rule Parts

Spurious Emissions
27" May 2002

2.1051, 24.238(a)

Spurious Emissions (8GHz — 12GHz)

Channel 661, (1960.0MHz) — Maximum Power

)

B ABT

(

Marker 1 [T11] RBW 1 MHz RF Att 0 dB
Ref Lwvl -64.43 dBnm VBH 1 MHz
-7 dBm 11.31062124 GHz SWT 23 ms Unit dBm
Y| EREWT R T
£t e LA
-20
-30
-40 1MA
-50
-B0 T
-70
-0
-20
-100
Start B GHz 400 MHz~ Stop 12 GHz

Nate: 27.MAY.02 16:57:10

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

Test Case
Test Date

Rule Parts

)

B ABT

(

Spurious Emissions
27" May 2002

2.1051, 24.238(a)

Spurious Emissions (12GHz — 16GHz)

Channel 661, (1960.0MHz) — Maximum Power

Marker 1 [T1] RBM 1 MHz  RF Att 0 ds

Ref Lvl -61.43 dBn VB 1 MHz

-6.8 dBm 16.00000000 GHz SHT 23 ms Unit dBm
Cipl—22 5 Offegdt -
-20
-30
-4D 1HA
-50
-60

-70

-80

-90

-100

Start 12 GHz

400 MHz~ Stop 16 GHz

Nate: 27.MaY.02 17:08:02

Test Equipment Used:

1,23,58,9,10, 11,12
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FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (16GHz — 20GHz)
Channel 661, (1960.0MHz) — Maximum Power

)

B ABT

(

Marker 1 [T1] REH 1 MHz RF Att 0 dB
Ref Lwvl -58.05 dBm VB 1 MHz
-4.5 dBm 18.26052104 GHz SWT 23 ms Unit dBm
15.5 §iB Offs¢t
10 A ]
01 —13| dBm
-20
-30
1MA
-40
-50
1
e h
R SR ST IR T APPYL B IR M IPIT S MY ' s
-70
-80
-=0
-100
Center 1R RH= AN MHz Span 4 GHz
Nate: 27.MAY.02  17:29:06

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12

REPORT NUMBER RG609712
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FCC ID: QGGM180TVX

Test Case Spurious Emissions
Test Date 27" May 2002
Rule Parts 2.1051, 24.238(a)

Spurious Emissions (9kHz — 4GHz)
Channel 810, (1989.8MHz) — Maximum Power

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lwvl 23.53 dBm VBH 1 MHz
30.5 dBm 1.98738048 GHz SWT 10 ms Unit dBm
30
20.5 §B Offsét 1
A
20
10
0
-10
01 -13] dBm
-20
-30
-40
) ] PRI Py
-50
-EB0
Start & "= oTmoe991 MHz Stop 4 GHz
Nate: 27.MAY.02  15:4B8:08

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12

REPORT NUMBER RG609712
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FCC ID: QGGM180TVX

)

B ABT

(

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (4GHz — 8GHz)
Channel 810, (1989.8MHz) — Maximum Power

Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lwvl -63.86 dBnm VBH 1 MHz
-7.5 dBm B.6B537074 GHz SHT 23 ms Unit dBm
]| N ST
B o LA
-20
-30
-4 1MA
-50
-B0 T
_70 NIV v . P .MWMM %W-\I‘pﬂlw
-80
-90
-100
Center & RH-~ 400 MHz~ Span 4 GHz
Nate: 27.MAY.02 16:48:20

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

)

B ABT

(

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (8GHz — 12GHz)
Channel 810, (1989.8MHz) — Maximum Power

Marker 1 [T1] RBH 1 MHz RF Att 0 dB

Ref Lvl -64.06 dBm VB 1 MHz

-7 dBm 11.97635190 GHz SUT 23 ms Unit dBm
p—ladelnffeat

= B LA
—20
-30
-40 1MA
-50
-E0

-70

-80
-=0
-100
Start B RH= 400 MHz~ Stop 12 GHz
Nate: 27.MAY.02 17:00:36

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (12GHz — 16GHz)
Channel 810, (1989.8MHz) — Maximum Power

)

B ABT

(

Marker 1 [T1] RBM 1 MHz  RF Att 0 d8

Ref Lvl ~61.53 dBn VB 1 MHz

_5.8 dBnm 1598396794 GHz SUT 23 ms Unit dBnm
B EERN FIT= e o
20
-3
-40 1MA
=0
-B0 1

-70

-80

-90

-100

Start 7 7V 00 MHz~

Nate: 27.MaY.02 17:10:26

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12

REPORT NUMBER RG609712
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FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (16GHz — 20GHz)
Channel 810, (1989.8MHz) — Maximum Power

)

B ABT

(

Marker 1 [T1] REH 1 MHz RF Att 0 dB
Ref Lwvl -58.54 dBm VB 1 MHz
-4.5 dBm 18.25258517 GHz SWT 23 ms Unit dBm
15.5 §iB Offs¢t

10 A ]

01 —13| dBm
-20
-30

1MA
-40
-50
1
_ 50 fukatg A
U I RV TN W W TEENCARY PV IAPPRRTLY P

-70
-80
-=0
-100

Center 7 7''— ‘70 MHz~ Span 4 GHz
Nate: 27.MAY.02 17:31:30

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12

REPORT NUMBER RG609712
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FCC ID: QGGM180TVX

Test Case Spurious Emissions
Test Date 27" May 2002
Rule Parts 2.1051, 24.238(a)

Spurious Emissions (9kHz — 4GHz)
Channel 512, (1930.2MHz) — Minimum Power

Marker 1 [T11] RBW 1 MHz RF Att 10 dB
Ref Lwvl -0.07 dBm VBH 1 MHz
20.5 dBm 1.93186838 GHz SWT 10 ms Unit dBm
20
20.5 §B Offsét
10
1
]
-10
01 -13] dBm
-20
-30
-40
-50
MWWVWWMMW
M
-B0
-70

Start 3 kH~ 2A9.3331 MHz~

Nate: 27.MaY.02 15:35:08

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12

REPORT NUMBER RG609712

Stop 4 GHz

)

B ABT

(

1MA

PAGE 44 OF 72



FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (4GHz — 8GHz)
Channel 512, (1930.2MHz) — Minimum Power

Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lwvl -63.52 dBm VB 1 MHz
-7.5 dBm £.69338B677 GHz SWT 23 ms Unit dBm
]| N ST
-20
-30
-40
-50
-B0 T
_70 -nhn.l.__wnlﬂ .cMI'IuL_M L.l.i_ul_\'. .MWW % A et
-80
-50
-100
Center F RH=~ 400 MHz~ Span 4 GHz
Nate: 27.MAY.02  1B:41:27

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (8GHz — 12GHz)

Channel 512, (1930.2MHz) — Minimum Power

Marker 1 [T1] REH 1 MHz RF Att 0 dB
Ref Lwvl -63.69 dBm VB 1 MHz
-7 dBm 11.51102204 GHz SWT 23 ms Unit dBm
p—ladelnffeat
-20
-30
-40
-50
-B0 T
TPV e WWMWMMW
-70
-80
-=0
-100
Start B RH=~ AN0 MHz Stop 12 GHz
Nate: 27.MAY.02 1B6:55:13

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12

REPORT NUMBER RG609712

)

B ABT

(

1MA

PAGE 46 OF 72



FCC ID: QGGM180TVX

)

B ABT

(

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (12GHz — 16GHz)
Channel 512, (1930.2MHz) — Minimum Power

Marker 1 [T1] RBH 1 MHz RF Att 0 dB

Ref Lwvl -61.83 dBnm VBH 1 MHz

-6.8 dBm 15.9838E734 GHz SWT 23 ms Unit dBm
10 Dw1 2 F;Bﬂff b -
-20
-30
—40 1MA
-50
-80 .

-70
-80
-0
-100
Start 17 mH- 100 MHz~ Stop 16 GHz
Nate: 27.MAY.02 17:06:41

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (16GHz — 20GHz)
Channel 512, (1930.2MHz) — Minimum Power

)

B ABT

(

Marker 1 [T1] REHW 1 MHz RF Att 0 dB
Ref Lvl -58.13 dBn VEH 1 MHz
-4.5 dBm 16.00000000 GHz SHT 23 ms Unit dBm
15.5 #B Offsgt
-10 A
01 —13| dBm
-20
-30
1MA
-40
-50
—B[Ik“ 1 Ay L
AR SO P N TSR Tk WY IV I Foas el AT I g R v
-70
-B0
-850
-100
Center 1B GHz 400 MHz~ Span 4 GHz
Nate: 27 .MAY.D2 17:30:12

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (9kHz — 4GHz)
Channel 661, (1960.0MHz) — Minimum Power

Marker 1 [T11] RBW 1 MHz RF Att 10 dB
Ref Lwvl -0.13 dBm VBH 1 MHz
10.5 dBm 1.96393244 (GHz SWT 10 ms Unit dBm
10
20.5 §B Offsét
1
0
-10
01 -13] dBm
-20
-30
-40
-850
WMMWWJ |..W$MMMWMMW
-B0
-70
-80
Center 7 NONANAR EH- 208 .393991 MHz~ Span 3.9388331 GHz
Nate: 27.MAY.02  15:41:21

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12

REPORT NUMBER RG609712
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FCC ID: QGGM180TVX

)

B ABT

(

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (4GHz — 8GHz)
Channel 661, (1960.0MHz) — Minimum Power

Marker 1 [T1] RBM 1 MHz  RF Att 0 ds

Ref Lvl _62.64 dBn VBM 1 MHz

-7.5 dBm 6.67735471 GHz SUT 23 ms Unit dBm
71D 1")_': o O£ £ +

PRIV T, [ A ]
20
20
-40 1MA
50
—B0 4+

70 Pl I v, A KNI I WM

-B0
-80
-100
Center R RH= AN0 MHz/ Span 4 GHz
Nate: 27 .MAY.0D2 1B:47:08

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (8GHz — 12GHz)

Channel 661, (1960.0MHz) — Minimum Power

)

B ABT

(

Marker 1 [T1] REBH 1 MHz  RF Att 0 dB
Ref Lwvl -63.B8B dBnm VB 1 MHz
-7 dBm 11.35871743 GHz SWT 23 ms Unit dBm
_pl—=aelnfrcey
o4 B LA
-20
-30
-40 1MA
-50
-60
MWWWWWMWWW
70
-B0
-o0
-100
Start £ 0 MHz. Stop 12 GHz
Nate: 27.MAY.02 16:58:37

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

)

B ABT

(

Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (12GHz — 16GHz)
Channel 661, (1960.0MHz) — Minimum Power

Marker 1 [T1] RBM 1 MHz  RF Att 0 ds

Ref Lvl -61.21 dBn VB 1 MHz

-6.8 dBm 15.95190381 GHz SHT 23 ms Unit dBm
Cipl—22 5 Offegdt -~
-20
-30
-4D 1HA
-50

-B0

-70
-80
-0
-100
Start 17 =H- 100 MHz~ Stop 16 GHz
Nate: 27.MAY.02 17:03:16

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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FCC ID: QGGM180TVX

Test Case
Test Date

Rule Parts

Spurious Emissions
27" May 2002

2.1051, 24.238(a)

Spurious Emissions (16GHz — 20GHz)

Channel 661, (1960.0MHz) — Minimum Power

)

B ABT

(

Marker 1 [T1] REH 1 MHz RF Att 0 dB
Ref Lwvl -58.81 dBm VB 1 MHz
-4.5 dBm 18.25258517 GHz SWT 23 ms Unit dBm
15.5 §iB Offs¢t
~10 [ A ]
01 —13| dBm
-20
-30
1MA
-40
-50
1
— B0 |
R ST ULV R TRy TN (NPRVSALY WA AL Y WP T Ty
-70
-80
-=0
-100
Center '° 7= 290 MHz~ Span 4 GHz
Nate: 27.MAY.02  17:27:53

Test Equipment Used:

1,2,3,4,5,8,9, 10, 11, 12
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Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (9kHz — 4GHz)
Channel 810, (1989.8MHz) — Minimum Power

Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl -0.08 dBm VBH 1 MHz
20.5 dBm 1.98798048 GHz SHT 10 ms Unit dBm
20
20.5 ¢B Offsgt
[ A]
10
1
0
-10
01 -13] dBm 1MA
-20
-30
-40
-50
r.ﬁ.mMMMW PETVPNE AT s S
-B0
=70
Start 9 LH- 208 33531 MHz - Stop 4 GHz
Nate: 27 .MAaY .02 15:60:17

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (4GHz — 8GHz)
Channel 810, (1989.8MHz) — Minimum Power

Marker 1 [T1] RBM 1 MHz  RF Att 0 dB

Ref Lvl _63.64 dBn VEM 1 MHz

~7.5 dBn 5.57735471 GHz SWT 23 ms Unit dBnm
71D 1")_': o O£ £ +

PRIV T, [ A ]
o0
)
-40 1MA
50
-0 .

=70 [y nte sl P a MUMMNMMM%WMW

-B0
-80
-100
Center = M- 490 MHz~ Span 4 GHz
Nate: 27 .MAY.D2 1B:43:289

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (8GHz — 12GHz)

Channel 810, (1989.8MHz) — Minimum Power

)

B ABT

(

Marker 1 [T1] RBH 1 MHz RF Att 0 dB
Ref Lwvl -63.76 dBm VB 1 MHz
-7 dBm 11.93587174 GHz SWT 23 ms Unit dBm
ob——=2delnffcoy
B+ < LA
-20
-30
-40 1MA
-50
-60 T
-70
-80
-50
-100
Start B RH=~ AN0D MHz Stop 12 GHz
Nate: 27.MaY .02 17:01:46

Test Equipment Used:
1,2,3,5,8,9,10, 11, 12
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Test Case

Test Date

Rule Parts

)

B ABT
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Spurious Emissions
27" May 2002

2.1051, 24.238(a)

Spurious Emissions (12GHz — 16GHz)

Channel 810, (1989.8MHz) — Minimum Power

Marker 1 [T11] RBW 1 MHz RF Att 0 dB
Ref Lvl -60.94 dBm VBW 1 MHz
-6.8 dBm 15.975395130 GHz SHT 23 ms Unit dBm
10 il 2 gp Off il n
-20
-30
-40 1MA
-EB0
1
-B0
Wmmwwwwmmw
-70
-80
-20
-100
Start 17 7= 4100 MHz~ Stop 16 GHz
Nate: 27 . MAaY.02  17:11:51

Test Equipment Used:

1,23,58,9,10, 11,12
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Test Case : Spurious Emissions
Test Date : 27" May 2002
Rule Parts : 2.1051, 24.238(a)

Spurious Emissions (16GHz — 20GHz)
Channel 810, (1989.8MHz) — Minimum Power

Marker 1 [T1] REHW 1 MHz RF Att 0 dB
Ref Lvl -58.00 dBnm VEH 1 MHz
-4.5 dBm 18.28456914 GHz SHT 23 ms Unit dBm
15.5 #B Offsgt
-10 A
01 —13| dBm
-20
-30
1MA
-40
-50
1
_ B0 }\ d
-70
-B0
-850
-100
Center 18 RH- 400 MHz/ Span 4 GHz
Nate: 27 .MAY.D2 17:32:4B

Test Equipment Used:
1,23,5,8,9,10, 11,12
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Test Case

Test Date

Rule Parts

Harmonic Emissions

Spurious Emissions
28" May 2002

2.1051, 24.238(a)

\

Channel 512, (1930.2MHz) — Maximum Power

Frequency Raw Result Path Loss Corrected Result Limit
(GHz) (dBm) (dB) (dBm) (dBm)
3.8604 -73.11 20.1 -53.01 -13
5.7906 -78.39 11.8 -66.59 -13
7.7208 -83.62 12.1 -71.52 -13
9.6510 -77.83 12.9 -64.93 -13
11.5812 -78.66 12.0 -66.66 -13
13.5114 -77.39 134 -63.99 -13
15.4416 -76.68 12.3 -64.38 -13
17.3718 -76.32 134 -62.92 -13
19.3002 -77.50 13.2 -64.30 -13
Harmonic Emissions Channel 661, (1960.0MHz) — Maximum Power
Frequency Raw Result Path Loss Corrected Result Limit
(GHz) (dBm) (dB) (dBm) (dBm)
3.9200 -68.92 20.4 -48.52 -13
5.8800 -78.56 11.5 -67.06 -13
7.8400 -79.06 12.8 -66.26 -13
9.8000 -79.08 12.1 -66.98 -13
11.7600 -76.78 12.0 -64.78 -13
13.7200 -78.36 11.7 -66.86 -13
15.6800 -75.10 12.7 -62.40 -13
17.6400 -77.98 134 -64.58 -13
19.6000 -76.67 13.8 -62.87 -13
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Test Case

Harmonic Emissions

Spurious Emissions (continued)

Channel 810, (1989.8MHz) — Maximum Power

)

B ABT

(

Frequency Raw Result Path Loss Corrected Result Limit
(GHz) (dBm) (dB) (dBm) (dBm)
3.9796 -68.65 20.0 -48.65 -13
5.9694 -77.91 11.8 -66.11 -13
7.9592 -78.03 131 -64.93 -13
9.9949 -78.75 12.3 -66.45 -13
11.9388 -76.77 11.8 -64.97 -13
13.9286 -76.90 12.2 -64.70 -13
15.9184 -76.53 12.2 -64.33 -13
17.9082 -77.04 14.6 -62.44 -13
19.8980 -76.71 14.6 -62.11 -13
Test Equipment Used:
1,3,56,7,8,10
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Test Case

Test Date

Rule Parts

Harmonic Emissions

Spurious Emissions

28" May 2002

2.1051, 24.238(a)

)

B ABT

(

Channel 512, (1930.2MHz) — Minimum Power

Frequency Raw Result Path Loss Corrected Result Limit
(GHz) (dBm) (dB) (dBm) (dBm)
3.8604 -80.39 20.1 -60.29 -13
5.7906 -78.12 11.8 -66.32 -13
7.7208 -79.40 12.1 -67.30 -13
9.6510 -78.32 12.9 -65.42 -13
11.5812 -78.69 12.0 -66.69 -13
13.5114 -78.00 134 -64.60 -13
15.4416 -76.72 12.3 -64.42 -13
17.3718 -75.41 134 -62.01 -13
19.3002 -76.93 13.2 -63.73 -13
Harmonic Emissions Channel 661, (1960.0MHz) — Minimum Power
Frequency Raw Result Path Loss Corrected Result Limit
(GHz) (dBm) (dB) (dBm) (dBm)
3.9200 -81.39 20.4 -60.99 -13
5.8800 -88.07 11.5 -76.57 -13
7.8400 -79.47 12.8 -66.67 -13
9.8000 -79.40 12.1 -67.3 -13
11.7600 -87.63 12.7 -74.93 -13
13.7200 -79.09 11.0 -68.09 -13
15.6800 -74.36 12.7 -61.66 -13
17.6400 -77.06 134 -63.66 -13
19.6000 -76.46 13.8 -62.66 -13
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Test Case

Harmonic Emissions

Spurious Emissions (continued)

\

Channel 810, (1989.8MHz) — Minimum Power

Frequency Raw Result Path Loss Corrected Result Limit
(GHz) (dBm) (dB) (dBm) (dBm)
3.9796 -79.17 20.0 -59.17 -13
5.9694 -79.09 11.8 -67.29 -13
7.9592 -79.63 13.1 -66.53 -13
9.9949 -79.17 12.3 -66.87 -13
11.9388 -78.53 11.8 -66.73 -13
13.9286 -78.81 12.2 -66.61 -13
15.9184 -77.36 12.2 -65.16 -13
17.9082 -77.47 14.6 -62.87 -13
19.8980 -76.78 14.6 -62.18 -13
*Instrumentation Noise Floor
Test Equipment Used:
1,2,3,4,5/6,7,8,9,10, 11
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Test Case
Test Date

Rule Parts

Measurement Method

Frequency Stability Under Temperature Variations

28" May 2002

2.1055, 24.135(a)

)

B ABT

(

The EUT was set to transmit on maximum power, (unmodulated). A Frequency Counter using an external
10MHz reference, was used to measure the maximum frequency error.

The temperature was adjusted between —30°C and +50°C in 10° steps as per 2.1055.

Results
Temperature Test Frequency Deviation Limit
Interval(°C) (GH2z) (Hz) (kHz)
-30 1.96 -20 +1.96
-20 1.96 -20 +1.96
-10 1.96 -19 +1.96
0 1.96 -17 +1.96
+10 1.96 -16 +1.96
+20 1.96 -15 +1.96
+30 1.96 -14 +1.96
+40 1.96 -12 +1.96
+50 1.96 -12 +1.96
Limit +0.0001% or 1ppm
Remarks

EUT complies with CFR 47 Part 24.135(a). The EUT does not exceed +1.96kHz at the measured frequency

at any temperature interval across the measured range.

Test Equipment Used:
1,2,13,14
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Test Case Frequency Stability Under Voltage Variations
Test Date 28" May 2002
Rule Parts 24.135(a)

Measurement Method

The EUT was set to transmit on maximum power, (unmodulated). A Frequency Counter using an external
10MHz reference, was used to measure the maximum frequency error.

The DC voltage was adjusted between 85 and 115% of the nominal declared operating voltage as specified by
the manufacturer using a variable power supply in conjunction with a DVM.

Results
Supply DC Voltage Test Frequency Deviation Deviation Limit
Varlatlon(%) (V) (GHZ) (HZ) (kHZ)
85 374 1.96 -17 +1.96
0 44.0 1.96 -16 +1.96
115 50.6 1.96 -17 +1.96
Limit +0.0001% or 1ppm
Remarks

EUT complies with CFR 47 Part 24.135(a). The EUT does not exceed +1.96kHz at the measured frequency
either at nominal or voltage variation.

Test Equipment Used:
1,214
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Test Case : AC Conducted Line Emissions
Test Date : 1% June 2002
Rule Parts : 15.207

Measurement Method

All Conducted Emission Measurements were undertaken within the Characterisation Chamber. Emissions
were measured on the Live and Neutral Lines.

Emissions were then formally measured using a Quasi-Peak Detector which meets the CISPR requirements.
The details of the worst case emissions were then recorded in the Job Log Book. Details of the worst case
emissions for the Live and Neutral Lines are presented in Tables 2 and 3 respectively.

The EUT was connected to a 115V 60Hz supply.

The Conducted Emission measurements were made using a Hewlett Packard Spectrum Analyser,
Preselector and Quasi-Peak Adaptor.

The test was performed in accordance with ANSI C63.4.

Conducted Emission (Terminal Voltages) Results

Equipment Designation : Intentional Radiator. Live Line.

The EUT met the requirements of 47 CFR Part 15.207 for Conducted Emissions on the Live Line. However
all the emissions in the table below were below the specification limit by a margin less than the measurement
uncertainty of the measurement system.

Test Results
Conducted Emissions Live Line : A search was made in the frequency range 450kHz to 30MHz. The levels of

the 9 highest emissions were measured in accordance with the specification and are presented in Table 2
below :-

FErg:qlﬁZIr?Qy M(T_aesvlérled cli?)glse ?:Zréfgrr Absolute Level Spec Limit
MHz dBuv dB dB dBuv [\ dBuv [\
1.504 36.2 0.0 10.3 46.5 211.3 | 48.0 | 250.0
2.053 36.3 0.0 10.3 46.6 213.8 | 48.0 | 250.0
2.416 36.1 0.0 10.3 46.4 208.9 | 48.0 | 250.0
2.556 36.4 0.0 10.3 46.7 216.3 | 48.0 | 250.0
2.600 36.6 0.0 10.3 46.9 221.3 | 48.0 | 250.0
2.657 35.9 0.0 10.3 46.2 204.2 | 48.0 | 250.0
2.784 37.9 0.0 10.3 47.2 229.1 | 48.0 | 250.0
2.833 36.1 0.0 10.3 46.4 208.9 | 48.0 | 250.0
2.889 36.7 0.0 10.3 47.0 2239 | 48.0 | 250.0

Table 2

The margin between the specification requirements and all other emissions was 2dB or more below the
specified limit.
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Test Case : AC Conducted Line Emissions (continued)
Test Date : 1% June 2002
Rule Parts : 15.207

Equipment Designation : Intentional Radiator. Neutral Line.

The EUT met the requirements of 47 CFR Part 15.207 for Conducted Emissions on the Neutral Line.

Conducted Emissions Neutral Line : A search was made in the frequency range 450kHz to 30MHz. The levels
of the 9 highest emissions were measured in accordance with the specification and are presented in Table 3
below :-

FEQ;ﬁZ'ﬁQy Mel_aesvlérled (f_?)g!se ?:nggrr Absolute Level Spec Limit
MHz daBpv dB dB dBpv \Y dBpv [\Y
1.346 32.1 0.0 10.3 42.4 131.8 | 48.0 250.0
1.878 321 0.0 10.3 42.4 131.8 | 48.0 | 250.0
2.610 33.9 0.0 10.3 44.2 162.2 | 48.0 250.0
2.791 34.3 0.0 10.3 44.6 169.8 | 48.0 | 250.0
2.846 32.7 0.0 10.3 43.0 141.3 | 48.0 250.0
2.978 33.7 0.0 10.3 44.0 158.5 | 48.0 | 250.0
3.029 32.6 0.0 10.3 42.9 139.6 | 48.0 250.0
3.030 32.9 0.0 10.3 43.2 1445 | 48.0 | 250.0
3.888 33.1 0.0 10.3 434 1479 | 48.0 250.0

Table 3

The margin between the specification requirements and all other emissions was 6dB or more below the
specified limit.

Procedure Test performed in accordance with ANSI C63.4.
Performed by S C Hartley, EMC Engineer.
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Front View of NBT141G
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Rear View of NBT141G
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CENTIMETRES

Side View of NBT141G
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LERTINETRES

Internal View 1 of NBT141G
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CENTIMETRES:

Internal View 2 of NBT141G
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UKAS

TESTING

0141
Group

UKAS Accreditations do not cover opinions and interpretations and any expressed herein are outside
the scope of any UKAS Accreditation.

Results of tests not yet included in our UKAS Accreditation Schedule are marked NUA
(Not UKAS Accredited).

UJ 2002 BABT

This report must not be reproduced without the written permission of BABT
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Annex A

FCC Measurement Facility Compliance Letter
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B ABT

FCC SITE COMPLIANCE LETTER

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Oakland Mills Road
Columbia, MD. 21046

April 10, 2001

Registration Number: 90987
BABT Product Service :
Segensworth Road

Titchfield, Fareham

Hampshire PO15 5RH

United Kingdom

Attention: Jensen Adams

Re: Measurement facility located at Titchfield
3 & 10 meter site
Date of Listing: April 10, 2001

Gentlemen:

Your submission of the description of the subject measurement facility has been reviewed and found to be in
compliance with the requirements of Section 2.948 of the FCC Rules. The description has, therefore, been placed
on file and the name of your organization added to the Commission's list of facilities whose measurement data will
be accepted in conjunction with applications for Certification under Parts 15 or 18 of the Commission's Rules.
Please note that this filing must be updated for any changes made to the facility, and at least every three years from
the date of listing the data on file must be certified as current.

If requested, the above mentioned facility has been added to our list of those who perform these measurement
services for the public on a fee basis. An up-to-date list of such public test facilities is available on the Internet on
the FCC Website at WWW.FCC.GOV, E-Filing, OET Equipment Authorization Electronic Filing.

Sincerely,

‘;ﬂlcmm»b b M%‘

Thomas W Phillips
Electronics Engineer
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